1/10 SCALE 4WD OFF-ROAD RACING CAR KIT




ZOEFITIERR/CH—FVhZEHE

VRDIEE. FRHICEDESTEVE T COFvME. D

D—ILRF+VEFY A—H—THBHITED

SEE- R AR/CH—TC9 . AFHEAE(CHESTEIELLMEIN - B2 ETZEUCEIT NS, S CHOFRICRULE T EDHRE T,
Z2IICEUVATIELTZHD FE5H]
R/C h—%=ZR=2IC ERHIR
BFER(PRELIT) b $HiEITT BRI B FREFDHDIEFHN BR2EEIALTTEL,

I HIIDE= B ETOF=E R B \yFU—0OmbiklL B
wﬁo)mz,iﬁpﬁumau-cm\t?-m INETEEBSR @ IIEWR/CH—IIBRADS. FHEIOMERIZENAE  (\vFU—([CRBOHABICESEHEALTTEW.)
ERHADE, ERICRIRTY . —RHHBEFIVEBDET . L—ILEF> TRETHZAP. @ /\yFU—EFETIHIE. AEICKI LT LMIOBNERRE

@ AN DREICUTAEEBEND Tl F—TRER. T R/CH—RY—FYhTESETTE, BACIToTTEL. X SRS COREDRITTTEL,
BEfRIEENSDoIBEGE. ITE 7 IF—YEREET @ NEE. ABRDADREEICIED L SIFEM CREMICESEE @ \vFU—DFREREFBINIERCIERLT TS, FTES
sELEDETEL. WTTFZL, OB TBRET & BEOBAFRNT DREIMD

® ENOFICHEREREF THY . RIEDRNEDNS ® R/CH—EBREEFRTZH. ASHONS TV TREDSS BOET . \yFU—RENE0EEMR L5FBEHRIELTT
ENBMIHAII N HRET IFRET DBDBOE T KB EAIGES | HFD IS 0,

® HHIUTIRF BB IENUECHEDET  RLDH LWL BEMOEVERTESETTEL. @ ETRONyFU—REVRECEDFT SERERTHE/N\Y
[CATEENBICE I TEEERLTTEW. X 7y @ AERICR/CH—EESETNBIANZEAR. ERHEES FU—ZGHIBCHEDFT DT AHEEEBENTHSFE
5—F A ISEERATIRERBEHVETOTEREL BOKSIC, ERHERELEST. RERNMD T TS, LTFEL,

TFEL. @ R/CH—IEKERNET MOBP. KIcED DB BHFTE @ FECHoR/\yFU—E—ROITE—RITHTTC. BFEX
® HRICHBCERMEERALTVEY. INTaNE 5E%&.R/CXADENTED . RET BRIEDBOET THEHFAOERECIRTT TV,

SR\—VERTyIUHSIK BEMGEINYBRLEDE @ R/CH—DEBEHES EPONIUN, ¥4 PELEEEETED

o rAEUBNSSICERLTTFE L, 7./ wrU—sgRLgRBRcToc. BESScFE: [l E—Y—0OHDIRL B

@ TSATAvIN—VIBERYERT DRI, VIRFLIER R BENENT T, (E—y—ICHEOHBERICESEEALTTEL.)
HRIBRNBDDTERLTTE L. @ ETEODR/CH—EHHREICIEDENSDET . BIRTY ® 7.2VDOINYFU—TCE—5—DOhSELETBERBTT . E

@ [CIEREBOBRENEBIE KD IEIF A L—XICEHET DLSIC DTHEPFBZEBVTHS AT FIRAEEZLTTEL — N ERELBSEIROE TS EISNETDT. 6
HBHITTTEL, LE—5—DIL—01 V%S BHIE. E—5—=LohbERE

o mipvri—rmrEnLczesTrrL.EESsrE [l FESBAFIE N LB~5VIEETHSELLT T,
TRECI-FIEMTIERIRTT X ERBERC 0 5 rhzmETaL5Ic. A0 LCR/CH—EBEFT. @ T H—REBNEAYFFYANBETT . $ILTHEXE
BRINTLEVEYa—MEEDRNP, HEEE T ® ZAE—RIAVRO—SDRAYFHOFFICHE>TV\DEERES —ROHIEL oD EfTRRNEEDE T . ERRRICT Y
REHRGLBSHBOFT LTHS, E—I— &Ny T U—BERLET. —ZUHULD. TSV TERSRIRT DEDAYTFY

® ZELLLODE WERTIL REMDNEFLUEDET o o777 #RHIEL. 2 yFEONICLET. GEERO ZELTREL.

BEAEDT D IRIBURIS EBBEDBOFT o BENTHoTLBEBRTT MICEEOBVRETERL O E—5—OUEECESEF PHERRLTTE . ¥ PHEHR
® ZER[F BEICNTORNCLEHREL. BRORVEH TFEL.) ETHEVWEE—5—DOHEEE TS CRBHRIEVRIT TEL .,

TIT>TTFEL,

@ ZHEWDZAvFZONICLET .

B ETRTFIENR

® ZRE—RIVPO—SDORAvFZOFFICLET .
@ NyFU—DEFEENLET.
@ REEEDRAvFZEOFFICL. 7T T ZfDEFET .

fthDR/CANZERY REICEHEDET .

O ETROE—I—[BIFRICRVEEICHEDE T EHRETTD
LE—Y—ZHBHIHRICHEDTT DT FEHHMZENTHS
FETLTULTTEL,

Thank you for purchasing this Yokomo product. This high performance competition kit has been proudly manufactured
by Yokomo - World Champion R/C car manufacturer. Proper assembly of this product will provide fun, safe enjoyment.

PRECAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR

For children under the age of 13, parental guidance is recommended when running.

W ASSEMBLY PRECAUTIONS Il W PRECAUTIONS BEFORE RUNNING W

Do not assemble around small children. The
parts can be dangerous if accidentally
swallowed.

Check the contents carefully before
assembly. Please contact Customer Support
if you happen to notice any defective or
missing items.

You will find the assembly process much
easier by carefully reading through the
manual, and familiarizing yourself with the
instructions.

Many different tools are required during
assembly. For safety purposes, please use
suitable tools. Exercise extra caution when
using a sharp tool such as a hobby knife.
Many different materials are used for the
parts. Use extra care when handling parts
with sharp edges, such as machined metal
parts.

@ When cutting plastic parts, watch for any

flying parts.

Try to assemble any rotating parts or
drivetrain parts as smooth as possible.
Bundle wires neatly away from the ground or
any moving drivetrain components. Make
sure that all wires are properly connected to
prevent shorting.

@® Unnecessary modifications may be unsafe

and hinder performance.

@ Always paint in a well ventilated area away

from flames.

@® Yokomo R/C cars are built for competition use, and
some models may exceed speeds of 40km per hour.
Practice common sense and run the car in open safe
places, or R/C car tracks.

@ Do not run the car on public roads with high amounts
of traffic, or in areas that may cause an
inconvenience to people in that area.

@® R/C cars are controlled using a radio frequency. Ina
worst-case scenario, radio interferences may cause
loss of control.

@ |[f others near you are running R/C cars, confirm that
they are not running on the same frequency.

@ R/C cars do not like water. Avoid running on rainy
days, or areas with water puddles. Exposure of the
electronics to water may cause loss of control or
damage to the electronics.

@ The drivetrain of an R/C car consists of many moving
parts like gears, belts, shafts, and tires. Avoid
touching these areas when the battery is connected.

@ Many parts of an R/C car will become hot after
running. Allow the parts to sufficiently cool before
conducting any maintenance.

Hl BEGINNING A RUN

@ Place the R/C car on a stand so the wheels are off
the ground.

® Confirm that the speed controller switch is OFF, and
connect the motor and battery.

® Extend the transmitter antenna and turn the switch
ON. (It is unsafe to use a transmitter with low
voltage. Make sure that the transmitter batteries are
good before running.

@ Turn the speed controller switch ON.

B FINISHING A RUN W

@ Turn the speed controller switch OFF.

@ Disconnect the battery.

® Turn the transmitter switch OFF, and retract the
antenna.

l BATTERY USAGE H

(Carefully read the instruction included with the batteries)

@® \When charging batteries, make sure that the
surrounding area is void of anything highly flammable.
Also avoid charging in high-temperature locations.

@® When charging batteries, frequently monitor the
charging status. In a worst case scenario,
overcharging a battery may cause it catch on fire. If
the battery reaches 50 degrees Celcius or more,
stop charging.

@ Batteries will become hot after running. Continuous
use of the battery pack may result in damage to the
cells. Allow the battery too cool down before
re-charging.

@® Please do not discard old battery packs in the trash.
Although inconvenient, please locate a battery
disposal center.

Hl MOTOR USAGE H

(Carefully read the instructions included with the motor.)

@ Connecting a 7.2V battery directly to the motor can
be very dangerous. This may cause the internal parts
of the motor to break apart, causing some parts to fly
out of the motor. To break-in the motor, safely
secure the motor and run the motor at about 3-5V.

@® Motors require periodic maintenance. Slower speeds
and decreased run times may indicate a worn-out
motor. Periodically clean the motor and change the
brushes when needed.

@® Choose a gear ratio that matches the power
characteristics of the motor. Using a gear ratio
unsuited to the characteristics of the motor will not
only prevent the motor from performing at its
optimum, but may even cause damage to the other
electronics.

@® Motors will generally become very hot after
running.Continuous running will reduce the life of the
motor. Allow the motor to sufficiently cool between
each run.



YL CICAETSY)
ACCESSORIES AND TOOLS NEEDED FOR KIT ASSEMBLY

ETDEOHICHIEDBEVNKOIEL BHD
ADDITIONAL ITEMS REQUIRED FOR USE (NOT INCLUDED IN KIT)

2Fvx)L7OMR (1 U=k, 1 7VTEHER)
TWO CHANNEL R/C SURFACE RADIO SYSTEM AND ELECTRONIC SPEED CONTROL
ETRA7.2VI\vTU—)\wT (ANL—K\Wwo /EI\U—5 1)
7.2V BATTERY PACK (Straight Pack / Saddle Pack Type)
FE1TH/I\WvFU—FEzs
BATTERY CHARGER
ETHE—Y—
MOTOR
T ZERANS—
BODY SPRAY PAINT

HHH I CDIRICHIEARITSITE
ASSEMBLING TOOLS REQUIRED. (NOT INCLUDED IN KIT)

——(o—o=]) —(=)
AT ZARSA JN—(2mm, 1.5mm) TSARSAIN—()\)
HEX WRENCH SCREW DRIVER(SMALL)
YT=1BW T—2ZLYF 1.5mmAvgZRSA){— ¥1200 YT-DP1W D—ZZALYF #1TS5ARSA)\— ¥1200
YT—20W D—ZZLYF 2.0mmAwIZRS A )\— ¥1200
O—([f=—o—= R
. D RF 4 —U—<—
F YRS A J\—(7.0mm, 5.5mm. 5.0mm) BODY REAMER
NUT DRIVER YT-BMRW D—22LYF 5«4 U—<— ¥3300

YT-NBOW T—JZXL>F 5.0mm FvhRS54/{— ¥1520
YT-NB5W J—JZAL>F 5.5mm FvhRSA/{— ¥1520
YT-N70W J—ZZL>F 7.0mm FvhRS4/){— ¥1520 @

O BIRSIE AR
= "@ QUICK DRYING GLUE
i CS—SGEX BfiEE#Sl ¥800
J\U=

SCISSORS
YT—CS1 /\Y= 160mm ¥1200
YT—CS2 H#R/ (U= ¥1200

i~

SIFRIF —w)\— vy —
NEEDLE NOSE PLIERS SIDE CUTTER HOBBY KNIFE
FyNIADTWAIE

TOOLS (INCLUDED)

|||_ ]

+=FELUUF =2 I\wI )L F NALVF(1.5m&2.0mm)
NUT WRENCH TURNBUCKLE ALLEN WRENCH
WRENCH

HREZTDICREBEIBDRICA S ANZULoDOSIRL. SEAZEDIEEICHE> CTHEREICH B EIFTTEL,
For assembly,follow the figures and the instructions closely so that your machine will perform at its best!!



1. XMV v2—DHEILT

Main Chassis Assembly

CDOR—=ITHERTD/I\—Y
Parts used on this page

ALV Y— X1
Main Chassis

R #1 ORB
Bag #1 Contents

Z4-002SP
P4 RIV—KLER&E 1
Side plate L & R T1Ea

i©

Z4-201P
NIVISVIRZA S X2
Bellcrank Post

31

ZC-F38
M3x8 Y5+ + w7 X10
FHS Screw

Z4-201P

/
NIVISVIRA S D

Bellcrank Post

[

-
%

C ‘n
s

ZC-F38

M3x8 BSEX

@ g FHS Screw

Z4-002SP
A4 RITL—k
Side plate

{

ALV Yoy —
\ Main chassis

2. )Ny FU—RZ ~ORYTIF

Battery Post Installation

CDR—=ITHERT D/ —Y
Parts used on this page

R #1 ORB
Bag #1 Contents

Z2-118FS
ARV IF—T 96x46 X1
Foam Tape

Z4-118BP

Ny FU—RZ k X3
Battery Post
Z4-201CLC

w5 —-UVIHS— X1
Center Link Collar

63

ZC-A3610B
Imm 7V ZAR—Y— - B X1
Tmm Aluminum Spacer - Black

FHS Screw

ZC-BH312
M3x12 RZIAY R X1
BHS Screw

ZC-BH312
@ M3x12 Ko vAy K
BHS Screw

Z4-201CLC
TV IAS—
Center Link Collar

ZC-A3610B

Tmm 7 AR—Y— - 2

Tmm Aluminum Spacer - Black

Z2-118FS
ARV IF—T 96x46
Foam Tape

Z4-118BP
NNy FU—IRZ ~
Battery Post

M3x8 S EX
FHS Screw




3. Ny FU—HA FORYIIF

Battery Guide Installation

Ny F U= REFERGIFARICKD.
Ny F U —BERUBEZSROIEE .

Mount the battery guides
according to how you wish to
position your batteries.

(©)

o

{

P.13 CTERALET,
Usedon P.13

Z4-001
r—=JIikIbE—
Cable Holder

P.15 TERALET,
Used on P.15

) 24-001
X )t—
Bumper

[

CDOR—=ITHERTD/I\—Y
Parts used on this page

L{#1 ORE
Bag #1 Contents

74001
NyFU—HARAX F1
Battery guide A

==

Z4-001
NyTFU—HARB X &1
Battery guide B

Z4-001
NNyFU—=HARC X 2
Battery guide C

ZC-F38
M3x8 US5++vwv T X4
FHS Screw

(o

ZC-BH36
M3x6 Ty R x4
BHS Screw

ZC-BH36 %

M3x6 iR& Ay R %

BHS Screw Z4-001

NyFU—HA KA
Battery guide A

74-001
RyFU—HAKC

@ Battery guide C

NNyFU—H1RB
Battery guide B

ZC-F38
@ M3x8 S EXR
FHS Screw

23— YA X Li-Po( #tfE). &/\L—KCy 2 Li-Po E#OBIE FEEZSREE L,

BRABICKD. Ny TU—H1 REHIE (@F8) ZHEVEE L,

To install a short-size Li-Po pack(positioned in-line) or a saddle pack Li-Po pack, please refer to the installation below.
Select the battery guide positioning(marked by @) that best matches your battery placement.

¥ 3— k4 X Li-Po E/\L—b)\vJ Li-Po
Short size Li-Po Separate pack Li-Po

J.Dopoi@m L

o0 '

NAELVF (2.0mm)
Allen Key ( 2.0mm )




4. RNIVTS VO DS

Bell Crank Installation

R #2 DRE
Bag #2 Contents

Z4-200
NIWoSUT X2
Bellcrank

TYH—-UVT X1
Center Link

(1:1
ZC-206SH

Ov RIVRIR—=ILM X1
Ball Stud M

@i

ZC-206LH
Ov RIVRIR—=ILL X2
Ball Stud L

©

ZC-A3610B
Tmm7Z)VZAN—5—- & X6
Tmm Aluminum Spacer - Black

©]m

Z4-201CLC
TUH—-UIIHAS— X2
Center Link Collar

Ol ©

BB-105-2 7C-S37

BX1I0OART7UVT X4 gwyp— x2
Bearing Washer

ZC-BH35 ZC-BH312

M3x5 FRERZ X2 M3x12 RFUAY R X2

BH Screw BHS Screw

ZC-BH312
M3x12 Ry Ay R
BHS Screw

ZC-206LH
Ov RIYV RKR=)LL

| Z4-201CLC
I & wYy-UvoHn5—
@ Center Link Collar

)

&

=

ZC-A3610B
Tmm 7V AN—Y—- 2
Tmm Aluminum Spacer - Black

ZC-206SH
Oy BRIV RR—ILSS
Ball Stud SS

AP

\ Z£4-200
vvy—-UVo
Center Link

Ball Stud L
(L ZC-A3610B

Imm7Z)VEZAR—— - 8

Tmm Aluminum Spacer - Black

05 % ﬁ Z4-200
~NIoSvo
Bellcrank
©

<l

P23 THEALFET,
Used on P.23

Z4-200
Y—RIOV bk
Servo Mount

l @ I NALVF (2.0mm)
Allen Key ( 2.0mm )

BB-105-2
5x10 RX7UVT
Bearing

ZC-BH35
M3x5 FRE R @
BH Screw
©)
| zc.sa7
© vy y—

| Washer

BB-105-2
e @ 5Xx10 X7V T

Bearing

5. UVYRAY YUY SO

Rear Suspension Mount Installation

P.8 CEALFT,
Used on P.8

\_‘_\—O/

Z4-300

VY7 yI\—F—LI DY RAR—Y—
Rear Upper Arm Mount Spacer

P.O THEALFEY.
Used on P.9

L o o R
(©) (©)
Z4-300

70V K7 yIN—=7—LIY IV KLE&R
Front Upper Arm Mount L & R 1Ea

CDOR—ITERATD/I(—Y
| Parts used on this page

R #3 DRE
Bag #3 Contents

Q@ s 1T D

Z4-300
UPHYIAIDU K -F/SAa X1
Rear Suspension Mount - F/ Sa

(1: 1)

ZC-F310
M3x10 §5Fvv T X2
FHS Screw

Z4-300
UVPYARYIV N -F/SAa
Rear Suspension Mount - F / Sa

ZC-F310
M3x10 S ER
FH Screw

g

ITJU—DIN—=VFERLFEEA.
Shaded parts are not used.




6. YUY Y27 —LOBYIIF

Rear Suspension Arm Installation |

R #3 DRE
Bag #3 Contents

Z4-008RS4
UvOr7YR7—LS4 LERF 1
Rear Lower Suspension Arm S4 L & R 1Ea

Z2-001B
U\ )(— X1
Rear Bumper

H:[o OET3820 o]:H

Z4-300
UPPIAYIY KRR/ S-T3-82 X1
Rear Suspension Mount R / S-T3-S2

1:1
©

ZC-A3610B
Tmm 7V AR—Y— - & x4
Tmm Aluminum Spacer - Black

ZC-F310
M3x10 §35Fvv T X2
FHS Screw

B4-009B
AVF—PRATP—LEY X2
Inner Sus. Arm Pin

=L 1
| Wide |

S-T3-52 o o &m0 o}

Z4-008RS4 | |
U075 R7—L S4R
L-T3-S2

Rear Lower Suspension Arm S4 R

JU—DI\—YIFERLEEA.
Shaded parts are not used.

UPHAYI Y kR/S-T3-82
Rear Suspension Mount R/S-T3-S2

\ ZC-A36108B

Imm 7 ZAR—Y— - B

ZC-A3610B Tmm Aluminum Spacer - Black

Tmm 7Z)VEZAR—P— - 2
Tmm Aluminum Spacer - Black

B4-009B
AVF—YRAT7—-LEY
Inner Sus. Arm Pin

UvO7YRA7—LS4L
Rear Lower Suspension Arm S4 L

Z2-001B
U )\ )\ —
Rear Bumper

M3x10 HSEX g

FH Screw

Allen Key ( 2.0mm)

7. ¥ VT T DEHIIT
Gear Diff Assembly

Z2-503GH / ZC-BH28TP
M2x8 ¥ v EVITERX
BH Tapping Screw

Silicon Oil

U327 AL #10,000

—0
—® —@
—0

| B2-503GG
S o) HAT7 v~
Gasket :}
* = AR Y M2 0 UV IIClE
ISvoHUREREHT B

[ Ev—)LEDEELET .
1 Coating the gasket with DO—@.0—~@EXEIR
» 3 black grease will help [CHEICRDIAHE T,
J provide a better seal. Tighten equally in the
order of ®—® then
KHERT AT I\ @—@.
CS-SLG

i

V=LY 2@860

KR #4 OAB

®77EF 2ty MEDET . @
Assemble 2 diffs.

ABLYF (1.5mm)
Allen Key ( 1.5mm)

Bag #4 Contents

UV FA)L#10,000 X1
Silicon il

Z2-500MGS
FYFT X2
Gear Diff

Z2-503GH / ZC-BH28TP
M2x8 ¥ wEVIER X8

DR, I CTORRICSERTEL.

Bos016s  Please see below for disassembly/assembly instructions.

Z2-503GH

B2-503GM

BD-500G0O BD-500G0

Z2-503GH

ZC-S508

B2-501GG \

Z2-500GM

Z2-500GM

B2-503GM
B2-501GS
B2-503GM

Z2-500GM ZC-BH28TP

BH Tapping Screw




8. UVFV Ry I ADEHIT

Rear Gear Box Assembly

CDNR—IJTHERTD/I\—Y
Parts used on this page

|

)/

v
Z4-30
UV7yIN—=T =LY DY RAR—H— X1
Rear Upper Arm Mount Spacer

L #5 ORE
Bag #5 Contents

Z4-302R
UPFPiRyIZXLE&R & 1
Rear Gear Box L &R 1Ea

Z4-300RU
UV 7yI\—FP—LI DTV K X1
Rear Upper Arm Mount

Z4-303TA
by T7Uv Tk X1
Top Shaft

Z2-503|

Z2-303lI
PARS—FY X1 PARS—IYvIh X1
Idler Gear Idler Shaft
ZC-206LH
O:@mmm Oy KT Rl L x2
Ball Stud L
Z(C-A3620B

2mm PV ZAR—H— - B X2
2mm Aluminum Spacer -Black

ZC-F38

IDmmm M3x8 B35+ v T x4
FHS Screw
:I ZC-BH310

M3x10 IRy R X3
ZC-BH312

BHS Screw
M3x12 IR UAY R X2
BHS Screw

il

ZC-BH315
M3x15 iRF Ay R X1
BHS Screw

()

ZC-BH320

M3x20 RFIAw R X2
BHS Screw
BB-1510 - BB-105-2

10x15 RFPUVT X2 BX10 RXFPUVYT X4
Bearing Bearing

Z4-302R
UvFrRy XL
Rear Gear Box L

BB-105-2

5x10 X7 UVT
@ Bearing

Z2-303I
TARS—=Uv Tk
Idler Shaft

FYF7T Assy 2\ o8
Gear Diff Assembly ~®

BB-1510
10x15 R7UVT
Bearing

Z4-302R
UvFvRy IR
Rear Gear Box R

ZC-BH312
M3x12 Ry Ay R
BHS Screw

ZC-BH320
M3x20 Ry Ay R @
BHS Screw

Z4-303TA

N AN

Top Shaft Z2-8031
7oA RS—F¥
Idler Gear

BB-105-2
5x10RX7UY
Bearing

ZC-BH315
M3x15 iRy Uy R
BHS Screw

SN

ZC-BH310
M3x10 RF Ay R
BHS Screw

Z4-300RU

ZC-206LH
Oy RIYRKR—=LL @
Ball Stud L

é

VY7 yI\—F—LIDV K
Rear Upper Arm Mount

ZC-A36208B

@ omm 7S AN—Y— - &

2mm Aluminum Spacer - Black
o
R

T

Z4-300

Rear Upper Arm Mount Spacer

ZC-F38
M3x8 U5+ vv
FHS Screw

(=

O UPTPYIN=T—LI DY FAR—Y—

¥UPFPYIN=T—LI IV RAR—Y—FR#3 [CAD>TLFET,

P.15 TERALE T,
Used on P.15

X ]
Z4-300RU

YRAIDY MY —K O
Suspension Mount Insert

N
Z2-300RUW Z)L=U V7 vI\—T—L
YUY NEERICTSERL ISV,

Use these parts for Z2-300RUW
Aluminum rear upper arm mount.

(A 24-300RU
al«ﬁ ZFETRILS—
\@ Sway Bar Holder

Allen Key ( 2.0mm )




9. 70V bRy I ADEHIIT

Front Gear Box Assembly

Z4-302F
0V hRv IR BB-105-2
Front Gear Box R 5x10 RX7UV G
@ Bearing
2N 74-303TA
ryTUvT b
Top Shaft Z2-8031
74 RS—F¥
Idler Gear

CDOR—IJTERTB/I\—Y
Parts used on this page

L R 22-303|/
O O
FARS—v T~
H—N/J—r MJ Idler Shaft

Z4-300
20V KPP yN=7—LI DV KLE&RE 1
Front Upper Arm Mount L & R 1Ea

BB-105-2
5x10 RXFP UV
Bearing

ZC-BH310
M3x10 RY Ay R
BHS Screw

ZR-BP
;gg;¥;;7 X1 BB-1510 \
10x15 RPUVH
p— Bearing

K #5 OAT

] e
Bag #5 Contents 24302k = ZC-BH315
J0Y FRy SR L S
From Gear Box L M3x15 Ry Ay R
ront ear Box BHS Screw
- \O\ B R
ZC-206LLH
Ov RIY Rfi—Ib LL @
Ball Stud LL

Note position
ZC-A3630B

3mm P IIAR—Y— - 2
3mm Aluminum Spacer - Black

24-302F
IOV R PRy I ALER & 1

7w T N
Front Gear Box L & R 1Ea 70V 87 yIN—=7—LYDV KL

Front Upper Arm Mount L

¥70Y K7 yI\=7—=LYDYML/RBR#3ICADTVET,
The front upper arm mount L / R are included in bag #3.

QGRIBEHRICHEITE T . @
Assemble the right side in the same manner.

ol M

Z4-300FL4
JOYVRYRANYDY K X1
Front Suspension Mount

Z4-303TA
by T Tk X1
Top Shaft

BHS Screw

% ZG-BH315 @
M3x15 iRF Uy R
ZC'BH3?3 N % BHS Screw

: M3x8 R& U\ K

ARV IT=TETRERODEICHY LT, TU—DF—/\—BRIEEDE T,

Cut the foam tape to the size shown below, and affix to the grey tapered area.
& | 15mm J_ N
E
72-303l /) ®
A RSy Tk X1 ZR-BP
Idler Shaft 2ARIIF—F
Foam Tape
ZC-206LLH
Owv RITY RR—=)ULL X2
Ball Stud L
ZC-A3630B
@ I:I 3mm 7V AR—H— - B x2
3mm Aluminum Spacer -Black
ZC-BH38
G]mm}m] M3x8 RE VY R X2
BHS Screw
ZC-BH310 o on = -
[lmmmnm M3X10 oAy K X2 KARYIT—T BB #14[EAOTVET,
BHS Screw The foam tape are included in bag #14. Z4-300FL4

JO0YMIRARYDOV A
ZC-BH315 Front Suspension Mount (4
(MY Sx15 5>~ K 3
BHS Screw

ZC-F315
M3x15 BSER X4
FH Screw

ZC-F315
@ M3x15 BSER
@ FHS Screw

BB-1510 BB-105-2
1015 RFPUVYT X2 Bx10RX7UVT X4 _._ N
; : NELYF (2.0mm)
Bearing Bearing @ . Allen Key ( 2.0mm )




10. 70V h&UY RS54 TT—U—DEbDFIF

Front & Rear Drive Pulley Installation

O@FRONT®

Z4-630 ~

JOYRT—U— / 4
Front Pulley X —
S~ 24-630
/ JOYKRI—U—=TSUI \
Front Pulley Frange
4-630 Q

Z4-630
JUyH—RTUVD, /
i i z
Clicker Spring Sy
— P Clicker
Bag #6 Contents M3 FAO>Fw b ATUSEHA R
Nylon Nut Spring guide

ATUVTHA RE—RETHDADETILI A L AWD EIED FT,
Iy A—ZHHEBEE, MDIAATSRED S 2 ~ 2 BIFEEDIRET SRR EEL,
Fully tightening the spring guide will engage full-time 4wd.

@l% To engage the clicker, loosen it two to two and a half turns from fully tight.

COR—IJTERTD/I\—Y
Parts used on this page

Z4-630 Z4-630

JOYVhI—U— X1 JUwhH— X1

Front Pulley Clicker

Z4-630

0V KI—U—T5 X1 OREARO®

Front Pulley Frange

AN
rw
N/

@ ZS-011NM
RS1TEY

Z4-630 Drive Pin

2TV THA R X1 (77_:)%

Spring guide N
.\‘\\\\g’\’

Z4-630

JUyH—RTUVT X1

Clicker Spring

UvI7—U—-J32Y
Rear Pulley Frange

Q

ZC-S36

74-630CR gYY

T—U—-OA R X1 \Washer
Pulley - Wide
= @~
7, ZC-N3L
\ M3F1Ov+w b
— Nylon Nut
Z4-630CR

UvI—U—-T35T X1
Rear Pulley Frange

—
ZS-011NM
RS4JEY X1
Drive Pin

©

ZC-S36
3XB6Tyyy— X1
Washer

o[
ZC-N3L
M3 FOVFw bk X2

Nylon Nut



1. E=9—<DU K,

Motor Mount, Center

L #6 DT
Bag #6 Contents

5= OY FOHEHFIT
Mount Assmebly

ZC-8320
[: DR—ITHERAT ) c—‘y] Smm 4 E—y—voUh
i Motor Mount
Parts used on this page BB.7304
3X7 RPUVY
Bearing
O =
o E—5—TIVh X1 e

O

TUH—ITOVKL X1
Center Mount L

Motor Mount

C{

ZC-F312

M3x12 SR
FH Screw P

ZC-F36
Z4-CTP

FUvar—KA Kk X1
Tensioner post

FHS Screw

M3x8 U5+ v v T

BB-85-4
5x8RFP UG
Bearing

ZC-S520
o5mm X @7 m L
Shim

D o
o O]

ZC-8320
X5 VL X2 3x7NFUVT X2

Sim Bearing
BB-854

ZC-S520
¢5mm Xp7m L X1 Bx8 XFPUVY X5
Bearing

Shim

ZC-F36

M3x6 Y5+ vvT X1
FHS Screw Nut

(o

ZC-BH315

ZC-F312
M3x12 SEZR X1

FH Screw BHS Screw

M3x15 IRZ Ay R X1

TUH—-IIVKL
Center Mount L

Q

/
o

FUvar—KA b
Tensioner Post
ZC-BH315

M3x15 iR¥ Ay R
BHS Screw M

-~ BB-85-4
5x8 X7 UG
Bearing

12. AU YIN—, XLV RSATT—U—DEHIIT
Slipper, Main Drive Pulley Assmebly

R #6 DRE
Bag #6 Contents

CODOR—IJTERTD/I\—Y
Parts used on this page

B2-670S
AUy N\—=RTUVT X1
Slipper Spring

B2-670P
AYyN=TL—hk X1
Slipper Plate

Z4-630M
XAV RSATT—U— X1
Main Drive Pulley

B2-670C
AYw){—=)\y Kk X2
Slipper Pad

24-5G87
§ 2)\—F 87T X1
Spur Gear

M4 TSI Fq4OVFy b X1
Nylon Nut

| =] -
24-644

ALV vTH X1

Main Shaft

(1:1)

—)
ZS-011NM
RS TEY X1
Drive Pin

@] B2-670S / BM-N4F

74-644
ALYV BT R

Main Shaft
\@
2 zs011M

RSA4TEY
Drive Pin

EvEBEEEhES
Line up the pin and groove.

bhEEabED
Key onto the
main drive cup.

@

Z4-830M
XAV RSATT—U—
Main Drive Pulley

\ A

B2-670P {

B2-670C
AUy =)y R
AUy I\ —=TL—k Slipper Pad
Slipper Plate / &
74-5G87
2\—Fv 87T
/ B2-670C Spur Gear
2w )=ty R
e’ Slipper Pad
® B2-670S
AUy =R TUVT
B2-670S / BM-N4F Slipper Spring
M4 FAOvFv b
Nylon Nut
1~ 1.5mm—»|

Z2UwI\—Fv NME. ZTUVITDHRHE D F THIDIAH
ATV I ZGIRFETHSREL TS,

Tighten the slipper nut until the spring is
completely compressed, to break it in first. Then
adjust the slipper.

RETTORAY w/\—iFEEF EOFRMERFIC
DFNITBDEENBRICEDET,
Adjust the slipper so that when the
car accelerates from a dead stop,
there is a small amount of slip.

@



w NOELD TF

Main Drive Unit Installation

1B. XAV R5471

Rear Belt (Wide)

Z4-309-8
UL~ (K)

N
a

\ﬁ.\%.
qd\Z
1.7 2 1
«h.
=g

AL

“.
o\\\\\\%

> \
78 V=
2% RNV &
| 8 N\
i3 2 ot i 3
> ° o 2
A8 = 852 (% >
NE =y B H o Iﬂﬁ; & i >
/Iww %:J.W .ﬂ QZ_UW __J@
De Nzs  ong K ® 338
N G- = @ DLzo
Nec O_ . o0T
Y © g B3 v N3
xS P8
NEE] By
NN A
yt
. [m=]
> R 2 e
SE 3t Sos
_ M_,M% <3 NZZ
o m L
g5 Co SNe
ZE T2 =
52 B3 g
0¢x | =
i3 23
’ o
305 W= e
NN o 3
<qg
£ <C
& \
o g
M= \f
Y 43 47
= NV AT
N 0 X

,.c\ﬁ.,..

-
9

@ —
N / N o
o E | aa%
(aV] o
SWM n 211 2
OO vab 7/ < —.@S .vIA
o (N U2les 2
@ =] — "
mo | .Wm E % N o —
o3 Sollgs| == - = ng x &
cl= © ¥ o 25 X —~ x NG — 2z ;
SNg #Q|IVNB] S5 -3 L | = = > Q
843 wowl|D 8] 52 s it s A L oom § RF
2 ~< D2 cls N
RN ol of o= ozt 50E AN\ 5hF 24, By os R g
“l|& 5| 73% 8¢ 322 (O)3: @ [558 & 802 l=l2E (O)2E
S 5l d3e 28¢5 073 002 oxe @sem @N_Tm ~9
5 2 ; OR2 208 @)oot -
F\ NRE Noé Sne =2 Np8 NZLQO Rz X/ R=2 @ 5

M3x8 U S5++v v X4

ZC-F38
FHS Screw

P



14. 7w I\—=F v F O FF
Upper deckt Installation

ZC-N3L 205320
M3 O3y k o

Z(C-BH38
M3x8 &y Ay R @
BHS Screw

FUYar—N5—

Tensioner Collar
BB-730-4 @
37 RFUVY EN

Nylon Nut '0@
N '/ Z4-BTS

(@)
Bearing ZC-BH320 <
é\ M3x20 FREZ | . , _ &b
Justs ES%% M3x20 7 s =TI —ER 41 A TLFT.

FYY 35—V R The cable holder are included in bag #1.
Tensioner Mount

Z4-001

T—=JIikIbE—
Cable Holder

ZC-A3610B
| Tmm 7V AR—Y— - &
@ / Aluminum Spacer - Black
S
ZC-BH325
M3x25 FRER @
BH Screw
é 74001 Ny &"
N N Z4-BTS
| M2xB & v EVIER . &7 Fovar-ns-

X

DR—ITEHRT B/\—Y
arts used on this page

G
AR

Z4-001
T—=TIbRILY— X1
Cable Holder

{47 ORE
Bag #7 Contents

BH Tapping Screw FYyaF—IIVRN \@nsioner Collar BB-730-4
Q 3X7 RNFUVY
N Bearing

@ Tensioner Mount

Z74-003
03 ZC-BH38
Ty =FvF X1 M3x8 Ry UAw R @
Upper deck BHS Screw 705320 @

Z4-BTS 3
@ FUYIF—NT— X2 gmm 15 ZeNaL
Tensioner Collar M3 F+aOv+wv b
Nylon Nut

&
\‘ Z4-BTS
’ TUYIF-NIUb X2
s~ Tensioner Mount ZC-BH310
M3x10 iRZ Ay R @
@ BHS Screw

Z24-001
M2x6 FvEVITER X2

BH Tapping Screw

@ 7C-BH38 N
M3x8 K& A R

Z4-BTS / ZC-S320 BHS Screw

3x5 Y X3
Sim

©

ZC-A3610B

Tmm 7V A=Y — - B X2
Tmm Aluminum Spacer - Black
Z4-BTS / BB-730-4

3x7 RFPUVT X5
Bearing

G0

ZC-N3L
M3 F440OVF vk X2
Nylon Nut

(oo

ZC-BH38
M3x8 M&¥UA\w R X6
BHS Screw

(o

ZC-BH310
M3x10 iRFZUAw K X8
BHS Screw

(o

ZC-BH320
M3x20 IRY Ay R X1
BHS Screw

(@i

ZC-BH325
M3x25 FRER X1
BH Screw

ZC-BH310
M3x10 RF Ay R
BHS Screw




15. 70 M\TF+ UPDHEHFILT

Front Hub Carrier Assembly

Z4-01079

AZN=BIRSATYv T~ JOV
Universal Driveshaft - Front

CDOR—=ITHERTD/I\—Y
Parts used on this page

&% #8 DNAE
Bag #8 Contents
Z4-01079

AZN=YILRSATYv T~ - JOY K X2
Universal Driveshaft - Front

K[ #9 DNAE
Bag #9 Contents

Z4-415A
ATFTPUVITU—hk X2
Steering plate

B4-011F
70 hikAJUINT X2
Front Wheel Hub

Z4-4158
AF7UGTOvILERE 1
Steering Block L & R TEa

BM-413
JOYKRN\JFvU7 L&RF 1
Front Hub Carrier L & R 1Ea

ZC-A36108

Tmm 7S AX—H— - B x2
Tmm Aluminum Spacer - Black
BM-010BC

20V~ RPUVTHS— & X2
Front Bearing Collar - Blue

Qi

ZC-BH38
M3x8 RF U~y R x4
BHS Screw

Qoo

ZC-BH312
M3x12 Ry R X4
BHS Screw

|

BM-414WA
FPIVERFVITEY X4
Aluminum King Pin Nut

BB-105-2 ZC-206LH

BX10RF7UVY x4 Ov RIVRR—LL X4
Bearing Ball Stud L

(o —

ZC-C25N SP-011H

M2x5 F¥+vTJATUa— X2 hAJLI\TEY X2

SH Screw Wheel Hub Pin

ZC-A3610B

Tmm 7V AR—Y—- &

Tmm Aluminum Spacer -

ZC-206LH
Oy RIVRR—=ILL
Ball Stud L

ZC-BH38
M3x8 Ry IAw R
| BHS Screw
Black (e

ATFFPUVITTU—k
Steering Plate

~ )
@ il
BB-105-2 >~ ;.‘\\\\,
BX10 RPUVY ‘*/,,41/ BML010BC
Bearing \ /) Zovr~ruvons— .=
[ \ Front Bearing Collar - Blue
7 e
24-4158 U~ N
2F7UYI IOy L
Steering Block L
BB-105-2
KEE(TER Sx10 X7UT
Note position Bearing

Eolos

o
O

XATITER
Note position

BM-413

JOVKN\IFvUT7 L
Front Hub Carrier L

R
: <
o]
ZC-C25N
M2x5 F vy TRIYU1—
ﬁSH Screw
B4-011F
70 kA JLINT
SP-011H Front Wheel Hub
RAIINTEY
Wheel Hub Pin
ZC-206LH Q
Oy RIYRR—=)LL
Ball Stud M

ZC-BH312

M3x12 Ry R @
ﬁBHS Screw

BM-414WA

<!> FILZRFIITEY
Aluminum King Pin

BM-414WA N
FIVERFIIEY @
Aluminum King Pin

ZC-BH312
M3x12 Ry R
BHS Screw

SEAIBERICHITE I . @

Assemble the right side in the same manner.

NAELYF (2.0mm)
Allen Key ( 2.0mm )



16. 70 MY A7 —LOED T

Front Suspension Arm Installation

Z4-008F
J0> ~O7YR7
Front Lower Suspension Arm

LD
Er; BM-415C
e NTF v UFAR—H— - &
Hub Carrier Spacer - Clear
B2-009AR

M2xd RS2 wEY5 S B2-009AR a
BH Tapping Screw POI—YRAT7—LEY
Outer Suspension Arm Pin

SERBERICHITEIT . @
Assemble the right side in the same manner.

CDOR—IJTERTB/\—Y
Parts used on this page
Z4-300RU

YAYIY MM Y- 0O X2
Suspension Mount Insert

Bumper
— /'3 4-300RU
— YRAYIY MUY= O
R #9 DT Suspension Mount Insert J
Bag #9 Contents \ ® :
\:, -~~~ B2-009BF - N MUYZAIDY MM UT—RMIR#5 ICADTVET,

@ @ %‘E%OESBD“_Z ) fYTIAT-LEY The suspension mount insert are included in bag #5.
s T Front Brace . p .
ShY KoLz X1 74U N—UE LCTRATAL,
Front Brace Use these parts for adjusting setup.

B Ol
+5 (O)] D

B4-008F
70> bO7HRA7—4L X2
Front Lower Suspension Arm

©

BM-415C
NTFHUFPIR—Y— - FlR X2
Hub Carrier Spacer - Clear

(e

B2-009AR
M2x4 hSREvEVT X2
BH Tapping Screw

D

ZC-F36
M3x6 YS5F+v+ v X2
FHS Screw

Il ]
B2-009AR
FOI—YRAF—LEY X2

Outer Suspension Arm Pin

( ]

B2-009BF

A i ® B ISuHIUR (B) EEHLET. @ AELYF (2.0mm)
) @ Apply a black grease. Allen Key (2.0mm )

25 Q)]
PBAY DY MM IT— NEIUIRED
AEICKDAENEDDET,
Angle is selectable by direction

of the suspension mount insert
(note direction of the key)

FHS Screw

Y MINUN—FE #1 [CADTVET,
ﬁ%fg’%az‘:%j & The bumper are included in bag #1.




17.UVN\TF v U7 DEHILT
Rear Hub Carrier Assmebly

]

CDR—ITHERTD/I\—Y
Parts used on this page

p— Z2-010R
AZN—=YILRSATYvTh-UP
Rz #8 DB Universal Driveshaft - Rear
Bag #8 Contents
I .
-Ilﬂ-l 12 |]:u§]
B2-010R

AZN=YIVRSATYv T - UP X2

Universal Driveshaft - Rear N,

BB-105-2
5x10 X7V T

K#10 DAB
Bag #10 Contents

Bearing

5

SP-011H
RAIWNTEY
Wheel Hub Pin

Z22-415R
UvN\J+vU7 O X2
Rear Hub Carrier

@i\\g

ZC-206LH
Oy RIYVRR—=LL

%Ball Stud L

@) ZC-A3610
= MM 7EAR—Y— - 2
Tmm Aluminum Spacer - Black

Z2-415R
U NI+ U7 O

S

B2-010BC
Uy RPYVITHS— &
Rear Bearing Collar - Blue

N
O\ z2.011s
BB-135-2 { RAWAR—H—45 - &
5Xx13R7UY Wheel Spacer 4.5 - Black
Bearing
FESEH
Flat side

& @
coon o
Roar Whesl b M2x6 #vv 722018 @) T Z2.011R6
SH Screw Uik )L\ T -Bmm
Rear Wheel Hub
(121 *2 Yy METTET .4
Assemble 2.

©

BM-415C
NTFPUTPIR—Y— - B x4
Hub Carrier Spacer - Black

ZC-A3610B
@ Tmm 7V AR—Y— - B X4

Tmm Aluminum Spacer - Black
B2-010BC

VY RPUVITHS—-F X2
Rear Bearing Collar - Blue

(o

B2-009AR
M2x4 RSREvEVT X2
BH Tapping Screw

[ Joummo

ZC-C25N — — T} /
M2x5 F+ v TZXIU1— X2 X .
SH S L
crew = \(aﬁi
Offomm G
O\ N,
/ i \ B2-009AR
ZC-206LH N ’ TFUI—PGRT7—LEY
Ov RIVRAE—ILL X2 ) Outer Suspension
Ball Stud L Arm Pin
G
@ B2-009AR
BM-415C M2x4 RS2 vEVT
BB-105-2 NITELUTIN—Y— - R BH Tapping Screw
Bx10 RFUTH X2 Hub Carrier Spacer - Black
Bearing

A=-N\—YILRSA T+ T bOBEIHIITH

Universal Drive Shaft Assembly Installation

©

BB-135- ) Z2-010RB BM-O10TPC
5x13 RX7UVT x2 Uv Ry oR—>-60.5mm PEE VANV
Bearing B2-010RA Rear Dog Bone
U7 o220

@

Rear Axle @

AZI\—YIVRSA T+ T MIBILTEH T,

DR, I TORRICBSEIRTE0L.

The Universal Drive Shafts come pre-assembled.
Please see below for disassembly/assembly instructions.

Fe

/_\‘W

BM-010TPC
CoUuv7

©

Z2-0118
RA)AR—P—45 - B X2
Wheel Spacer 4.5 - Black

|

SP-011H
RAIVINTEY X2
Wheel Hub Pin

B2-009AR
POY—YRATP—LEY X2
QOuter Suspension Arm Pin

»

C-Clip

fo

@BM-OHJTPC \)
Ay IIaAUk

Cup Joint @
s

COUyTENTIRIGHEER FSAIN\—FZFRAL. ZEEICERULEDNSAULFOFELITHRICLUTRALET,
‘When removing the c-clip, use a precision driver to carefully pry it off, without deforming the c-clip.

>

0

ITSwoJUR (B) #ZBHLET,
Apply a black grease.

NBLYF (2.0mm)
Allen Key (2.0mm )




18. 59— I\ T ILDHEHITT

Turnbuckle Assembly

BM-206
BM-TBL Oy RIVE
Y=\ I IV IF Ball Cup
Turnbuckle Wrench
e ZAN 1Y

Turnbuckle
FADNERIICES>TVET,

One side is reverse threaded.

BM-206
Oy RIVE
Ball Cup

P.20 TERALEY,
Used on P.20

BM-206
YavIIUR
Shock End

R®#11 OB
Bag #1 1Contents

(=]

BM-206
OvRIVK X10
Ball Cup

BM-206
Oy RIVE-FTEY bk X2
Rod End - Offset

(1:1)
C— 1T 1 3r—1 )

SD-TB45
45m&y—)\wI)L X2
45 mm Turnbuckle

1 1 ) —

SD-TB48 I

48 my—I\wI)L X2
48 mm Turnbuckle

- [iEm) -

SD-TB52 I

52my—>I\y I X2
52 mm Turnbuckle

OFRONT®
(1:1)

JOVhk Zy)I\—0Ov R X2 (@5m&y—/)\w)b)

Front Upper Rod X2 (45 mm Turnbuckle)

26 mm

(E=1—— =—7)

AF7FUvI0v R X2 (48m5y—>/\vI)b)
Steering Rod X2 (48 mm Turnbuckle)

| 29.5 mm

JOVk Zy)\—0OwR
Front Upper Rod

OREAR®

\1:1)

Uy 7y)\—0Ov R x2 G2m&y—>/\vI)b)
Rear Upper Rod X2 (52 mm Turnbuckle)

31.5mm

AF7FUvIOY R
Steering Rod

—T et :

Ur7y\—0Ov K
Rear Upper Rod

IJSvoJUR (8B) #2HLET,
Apply a black grease.




19. 70V b a v oy 9—0S T

Front Shock Tower Installation

K #12 DANT
Bag #12 Contents

CDNR—IJTHERTD/I\—Y
Parts used on this page

Z4-017
JOVhkyavoyI— X1
Front Shock Tower

ZC-BH312 ZC-N3P

M3x12 RFIAw R X4 M3Fwhk X2
BHS Screw Nut

(@

ZC-BH322
M3x22 RF Uy R X2
BHS Screw

. ﬂo-emea
N A M3x22 Ry U~y R

BHS Screw

(2]

| sovbrvavoso—
| Front Shock Tower

ZCBH312
M3x12 oAy K @F—
BHS Screw

20. YVvYavI5T—DEHIT

Rear Shock Tower Assembly

KR #12 DANTE
Bag #12 Contents

CDOR—IJTERTS/I\—Y
Parts used on this page

Z4-017
UvravosdT7— X1
Rear Shock Tower

Z2-001W

) XU RDwYv— X2

» WMount Washer

=]
Z2-001W
\‘4 A YIAN—Y— X1
N Wing Spacer

Z2-001W
DAVIIIY Bk X2
Wing Mount
a—) ZC-N3P
3 M3 F vk x2
oA Nut

ZC-F310
M3x10 B35Fv v X2
FHS Screw

£t

ZC-BH312
M3x12 IRy Uy R X4
BHS Screw

:

ZC-BH322
M3x22 KTy R X2
BHS Screw

ZC-BH322 e
M3x22 Ry AW R Na T b ,
BHS Screw Nut G ’\ZACS)':?C] %5:‘:17 77 @
l FHS Screw
UvyavosyI— N) )
Rear Shock Tower Z2-001W
() XUV ROy e—
27 Mount Washer
Z2-001W
DA VI AR—Y—
@ Wing Spacer
Z2-001W
DALVIIDY b~
Wing Mount
ZC-BH312
M3x12 iRZ Ay R
BHS Screw

Allen Key (2.0mm)




21. Uy av oy 0—nETF

Rear Shock Tower Installation

ZC-BH38
M3x8 & Ay R @
%HS Screw
Z4-017

23y IFI—AN—Y—
Shock Tower Spacer

N

LK #12 DAT
Bag #12 Contents

CDOR—IJTERTD/I\—Y
Parts used on this page

N

(= ~» NV,

ZC-BH325
M3x25 Ry R
BHS Screw

Z4-017
2avIyI—AR—Y— X1

Shock Tower Spacer

(oo

ZC-BH38
M3x8 K& A K X2
BHS Screw

ZC-BH325
M3x25 FRER X4 NALVF (2.0mm)
BH Screw Allen Key ( 2.0mm )

Uy5D0— 3y IO (70 NI AL T)
Rear Shock Installation (Front Mount Type)

UVYavIR@YR7—L0DHEIA. #FICEBEOEECT .

BIAICERB T DRIF T ZsR<IEE L),

%2JOY MOV MNIATESBRVDEE. RT4EBADAY RSAVIFFIEDTHY FLTLIZEL,

The rear shock can be mounted to the front or rear of the suspension arm.

When mounting to the front-side, refer to the diagram shown below.

¥When choosing the Front Mount Type, the body should be cut at the cut-line located toward the front of the body.

— ZC-BH312
R#120DRF M3x12 & YA K
Bag #12 Contents BHS Screw

[C@'\"—D"ﬂﬁﬁﬁﬁ'é/\"—“}]

Parts used on this page

(o

ZC-BH312
M3x12 Ry R X4

BHS Screw




22. 708 YUYV 3y IDHEHMHIIT
Front & Rear Shock Assembly

g |

72-84S
JOYbkYavImRT«
Front Shock Body

|

Z2-84L
UvyavoRsTa
Rear Shock Body

R#13DAT
Bag #13 Contents

CDOR—ITHERTD/I(—Y
Parts used on this page

72-84S
JOY bkYavIikT 4 X2
Front Shock Body

®J0O0VKAE. UVHEE 21ty hEEDFET @
Assemble 2 front and 2 rear shocks.

72.54C
X33 A5—-A (H)

Collar - A (White)
/ }
>22-83

Z2-S3X
S xasxuvs (ouP)
70.84C | X Ring (Clear)
X33H5—-B ()
Collar - B (Small)

Z2-S4AJ 8 g[:gg 8 Z2-S3X
z2-84L ouxy-¢14 | X33 X U5 (HUT)
UvyawaRsTa X2 O Ring ig_i-ls;ljci—@(jc) | XRing (Clear)
Rear Shock Body Collar - C (L args)

VZR\ |
( ) N7 Z2-S3

@ X330 U S+ vy

X—rJ) 0 Ring Cap
Z2-S4AJ
FIvARF Y X4 Z2-84AJ
Adjusting Nut T7IvARF Yk

Adjusting Nut

Of

Z2-S3
X330 UVIF+vvT X4

O Ring Cap

72-S2S / z2-S2L. Z2-S2S / Z2-S2L
EUYY -2mm x4 3x5 YL X4
E Ring Sim

® &

1

Z2-S9
Y3y IRF Y=
Shock Body Tool

Z2-89
YavIFvvIY—=)b
Shock Cap Tool

18l

YS-6BH
PIVERYavIITY RiR—)L X4
Shock End Ball

:

EIE EIE

ole

Z2-S9
V3vITSRAT 4w II\—Y
Shock Plastic Parts

Z2-S4AJ YS-7A
OUVT-914 X4 QUVT -¢pl12 X4
O Ring O Ring

|

Z22-S3X
X33 XUVT (FUF) X8
X Ring ( Clear)

@,

Z2-54C
X33H5—-A X4
Collar - A

© O

Z2-84C

Z 7283
X33 H5—-B x4 53
Collar B 0UVY 98 x4

©

Z2-84C
X33 H5—-C x4
Collar - C

|©

72-S4|
X33 avyIAUF—AR—Y— X8
Shock Inner Spacer

01

Z2-S2S
X337OYbhyavovvyTh X2
Front Shock Shaft

VMY

YS-6BH

JU—DI\—=YIFERLE A,
Shaded parts are not used.

Z2-S2S
X337OYhyavoivvIh
Front Shock Shaft

Z2-S2L
X33 UvvavivvyIh
Rear Shock Shaft

Y3y IER R Assy
Shock Piston Assembly

zo-s4l
X33V avIiAUF—AR—H—
Shock Inner Spacer

23w IiRT 4 Assy
—1f Shock Body Assembly

YavoIVRK—JL BM-206 e . _
Shock End Ball SowoTyr ¥YIVITYRER# ICAOTVET,
[ZHESEL LAY oceEna e gh%gk%ﬁ; ¥ " The shock ends are incitded in bag #11.

X33 UvvavivvIh X2
Rear Shock Shaft

Z2-828 / Z2-S2L

Z2-S9 A .
Front Piston &0
Z2-S9 g g
DveR Ry 1 @y 22525 /7252t
Rear Piston Sim




23. 70V &YV 3y IDHEIPIITDDIE
Front & Rear Shock Assembly

70V KA. UVPASZ 2ty hEEDFET. @
Assemble 2 front and 2 rear shocks.

FTANETD,

U+ #400 X o
* Front / #500  Fill to the rim with
Rear / #400  shockoil.

CDNR—IJTHERTD/I\—Y
Parts used on this page

v 7 hEROKOENLTTA%E

YavoadAI ?M-SB]ER
* Shock Oil R R YavoFvryd
[NINNENEENIT \ JOV N/ #500 FAIIEHENDFUFY Shock Cap

-
s\
>0
~+ ’
o\
2e
gJTUJ g
>\ =
N e
o > (2004
e N
T 0 S w
<< N2
Erxg
? >
o »
R
< DavIFAIEAN, Y3avy
N Y3y IFvvIZLOHD

REFXT, EHEDIAHET
Slowly move up and down to Securely tighten the
remove air bubbles. shock cap.

ZC-C25
M2x5 Fvv TRIYa—
SHC Screw

»

23w Assy
Shock Assembly

YS-400
YavIFA)L #400 X1
Shock Oil
YS-500
3y oA #500 X1 i
Shock Oil 2avIvv T REHOLDHLIDEFL
FTHRU LD, BNRDETAIE
—_— HEWMD ERZHOIAHET .
Slowly push the shock shaft all
KH#13 DA the way up, wipe away any \;%@725 3y HRTYDS
excess oil that has seeped out, g
Bag #13 Contents and screw in the bleeder screw. Front Shock Spring B2-89
ATUVIHhyT
W Spring Cup
YS-A1200
BM-S812R UvyavozRIUVT
YawixrvvT X4 Rear Shock Spring
Shock Cap
YS-A775

JOYbhYavIRTUVT X2
Front Shock Spring

IAVVAVARA

YS-A1200
UvyavoRTIUVYT x2
Rear Shock Spring

[T
Rt

ATUVITHAYT X4
Spring Cup

JOY b3 v Assy
Front Shock Assembly

Ut 3w Assy
Rear Shock Assembly

[ Jrommm

ZC-C25
M2x5 F+v TR 1— X4

SHC Screw @ Allen Key ( 1.5mm )



24. 70V h&UYY 3y IOWbRFIF

Front & Rear Shock Installation

@OFRONT®

by

M3 Fa1OvFwv b

ZC-N3L
Nylon Nut

vavoFvyIR—I
Shock Cap Ball

J0OY b 3vT Assy

Front Shock Assembly c

G

=

N WY |
3 ﬁ%
.\nWlu\ *q
’ 8
QC

9Jk
Snm

qom

NaG

OREARO®
v 3w Assy

e

M3F+/0OVFv bk

Nylon Nut

M3x14 IRY Ay R

BHS Screw

ZC-BH314

g?/

K{H#13 DA
Bag #13 Contents

Parts used on this page

[

CDR—IJTHERTDH/(—2
9$w7¢vw7ﬁ—wx4

Shock Cap Ball

Rear Shock Assembly &£

M3x14 IRE Ay R

ZC-BH314
BHS Screw

M3 F40OVF v k X4

ZC-N3L
Nylon Nut

Allen Key ( 2.0mm )

M3x14 iRZ Ay R X1

ZC-BH314
BHS Screw



25. Y—ROEb 77
Servo Installation
$Y—REAN—ZBDOFFDRICHTF. —RDZ1— ,SILAERZITOTLREEL,
GELLIFT7ORtEY FOEEREBEZEZ CETELY.)
Make sure that the servo is centered before attaching the servo saver horn.
(Refer to your radio manual for more information.)

FEATIY—RICEDETY—RR—VZEHBRUT TS,

Select the servo saver adapter matching the

servo being used.

YOKOMO / FUTABA | F
SANWA /KO /JR |S/K

Hitec H

Z4-200
PRI DV b
Servo Mount

< Y—ik BlIZCARTEL.)
Sold separately.)

)
ZC-206MH y/g y
Ov RIY RE—ILM
Ball Stud M

ZC-836

The servo mount are
included in bag #2.

Servo Horn W

ZC-BH38
M3x8 K& A R
BHS Screw

Washer

M3x6 Tv v — % 3 *Y—RYD Y MMIR #2
Washer Z4-200 _A)ZC-837 [CADTVET,
/t) H—iRk— M3 Oy v—

MY —Rk—2IF& 42 (T
ADTVET,
The servo horn are
included in bag #2.

ZC-BH310

ZDOR—ITRERATD/I(—Y
M3x10 RHVAy K

Parts used on this page
BHS Screw

BEHA3 YA TA>TVET, I
3 different types included.

0
PY—iRik—> X3
Servo Horn B
DRB-206 %
Oy RIVEM
% Ball Cup ~%¥73-88315
M3x15 Ty hRIU1—

Set Screw

Z4-200
P—RIY DUk X2

Servo Mount
;1
p—

(2

KR #14 ODRTE ( 5 T y ﬁ%‘
Bag #14 Contents ! 1\ ) ||i\

Oy RIVREM X2
Ball Cup

(1:1)
ZC-206MH

Ov RIYRR=ILM X1
Ball Stud M

@ ©

ZC-837 Z(C-S36
M3 Tvyv— X2 M3x6 Tv ¥ v— X1
Washer Washer

AT

ZS8-SS8315
M3x15 Ev bRIUa1— X1
Set Screw

i

ZC-F38
M3x8 S5+ v v X2
FHS Screw

Qi

ZC-BH38
M3x8 &AW R X2
BHS Screw FHS Screw

(o Q’

ZC-BH310
M3x10 IRy R X1

BHS Screw @

ZC-F38 N S gi.
M3x8 HS5F w7 X

Allen Key ( 2.0mm )



Battery Plate Installation

26. \yFU—TJL— ~OEDFF

L

Py
g
1z
5 3z
b, gTE
whg oo
[y ] ~hQ
- I8
EMW N=Zm

e
!

-k

e S
ol e
D > [EXe}
NNy o) 2
20 3
N<o %0
P
FRN
£ 3
+6 o
ﬂ c
| B8
A 1N 22 X
| N @3 N\
g N So \\
NG& n £ . Q2F N
ol lg X>+¥a X
0 > g ©R2g
CIhG AL Wﬂem
$28 ONE @ gO
NZ o k8 opeE2
NNXIL ZyUEG®
1235
NS
_mtm m
oM o=
KRp g2 S N}
Snfo Ko
Zdo<a® Kc L
o] v A
So x e %
< vt L |
~Y w _ m aw X
H o 28 ;
ﬁ# l g NGT z£0o N
=N g INg oo N T I T abz
© N 0 > \ N/ o> — 2
m| 2y —0 2 22 N5
22§ T35 2D 5E £59
ot + y 00
N E Nzgd W N=aE N



27. E—5—DmbtF

Motor Installation

E—5— (BECHRTEL, )
Motor ( Sold Separately. )

)

-

‘/ 4 f v
7 AR\
AN

M3x8 K&y Ay R
BHS Screw

FrOEHFEDLEIF 0.3mmBEHYI DL KSICEDEFT,
AIDZTEDEFVHBBLP T KEBHTERTEL.
Fle, COBBHIETEBDEREFDECRD. BREBHELED
TeHRRFBEEICTT>TLREL,

Adjust the meshing of the gears so that there is
approximately 0.3mm of play in between the teeth. Be
careful, as too much play will cause the gears to strip.
Please adjust the gear mesh carefully, as insufficient
clearance between the teeth will cause excessive gear
noise, as well as causing a drag in the drivetrain.

LK #15 ODNAE
Bag #15 Contents

‘ AT
@ M3x3 v hAZUa1—
Set Screw

E=F Ve x1 N2
Pinion Gear S
@ Pinion Gear

ZC-837

VUVGJS; X 2 EZAVFEPEZN—FPOERICEDE TERLET.
Position the pinion gear so that the teeth line up with the

m spur gear, then secure it tightly.

7C-SS33 KEZFVF VI 20T ~ 30T FTHRECEFT .

M3x3 v RZX&U1— X1 Capable of fitting pinion gears from 20T to 30T.

Set Sorew 20T | 21T] 227[ 23T[ 24T[ 25T[ 26T 27T

G]ﬁmmm 87T [11.31]10.77] 10.28] 9.83] 9.42 | 9.04] 8.70] 8.37 . A 7

ZC-BH38

M3x8 IRy VA K x2 7‘?%[/‘/9’- (1.5mm) 7‘?%[/)5"— (2.0mm)
BHS Screw @ Allen Key ( 1.5mm ) Allen Key (2.0mm )



#. AE—KJY rO—5—0ODHIF

Receiver,ESC Installation

28. (3

NN/
,x&ﬁﬁwwhnfﬂ

PR LS &wx\\

TUTTHR
Antenna Wire

FIN4T

Antenna Tube

ZR-200A
7

7

|
o
o
INY
X
L
SRY
[ORE=
[&)
@ %MS
o @ (&
<8 00 R
ne NS o
Y3
vE 53
ot S2
o ﬂmm
Ao o
.Dm _mms
he @3
K B2
) © .
me,o. | 2
W= N o
o _t
<= c
gnh Og
A 70
%2 ng 2
pe *g 8y
o e}
T2 g L
c X o db#ye
Ko ) Ny Ot
| ® #Z B_wcbw
°r B3 LS Rze
NS i OE3 Y25
Em NIEQ PRO
._JC
= @©
Z3
3
s
FEyS
R E
H 3
Eo
a3
B G
¥o
| &
Tz
oo
23
N o
ns
L g
&m
c
3
o
Ng
jo)
g2
;L. we]

b2

DR—ITHEAT B/ (—
Parts used on this page

[:

FITFIAT X1
Antenna Tube
ZC-203

T

ZR-200A
TE

7 X1

Double-Sided Tape

K #14 ODRE
Bag #14 Contents

Allen Key ( 1.5mm)

M3x4 v kXU a1— X1

ZC-SS34
Set Screw

1)



29. ¥4 P DEEEE. BT

Mounting Tires, Wheel Installation

FAYDTA REHLD, KA )L EDIRE ICERBEER %=
MUAH, YA REFELET,
Pull the sidewall of the tire slightly away form the
rim and apply CA(Cyanoacrylate) glue in between
the tire bead and rim.
FAVICAVF—ARYIZRUAH. T4 TDYU TZRAILDBICEDAHFT
Place the tire insert into the tire, and tire onto the weel.

BRR AR
(BIERCHRTEL,)
CA(Cyanoacrylate) glue
sold separately.

B4-827 / B4-827W

U ik1—)b
TF-610 BM-T16 Rear Wheel
JOY hyAv JOY "M YUF—RRVY
Front Tire Front Insert

MYV, A VF—ARVIBFABLTEDFEA X
AECRELEEL,
Tire and insert ( Sold separately )

B4-827 / B4-827W

Uik —)U
BM-N4S
Rear Wheel M4 EL—vavFw
Serrated flange nut
B4-821 / B4-821W
70 hkA—)L
Front Wheel
CDR—IJTERTB/I\—Y
Parts used on this page @
BM-N4S
M4 tL—vavFy b
Serrated flange nut
B4-821 / B4-821W B4-827 / B4-827W
70 kA —)b x2 U7ikA —JU X2
Front Wheel Rear Wheel
S THAEEFICEELET. 6
Q ) . .
—/ C Secure each side in the same manner.
BM-N4S

M4 tL—r3vFv bk X4

Serrated flange nut @



30.RF«. 9A4VITDAhY k
Body and Wing Cutting

By hSAUICE>THY FULET.
Cut along the cutting line.

D‘J rOVRSAT
Forward Mount Type

MIRTABRADAY bSAUDEREDDTTEERELEE L X
Please pay attention to the cutting line in the rear of the body as
there are different cutting lines.

CDOR—ITERTD/I\—Y
Parts used on this page

ZS-GWBN
L BLFATO—-RDA VT 70— X1
OFF ROAD Wing Narrow

JOY IOV YL T
Forward Mount Type

*RT A MLIDOBITITH7 AT L
A MCIF YT-CS2 #ig/ (U =@1200
J\BIFCFE YT-BMR R5 « U—<Y—@2800
Recommended items for preparing the body
YT-CS2 Curved Scissors for cutting
YT-BMR Body Reamer for opening holes

YZ-4 Body



Painting the body & Body and Wing Installation

QORT 1 DEK

WT« OAR (BEmE) ZHEERITHSPRIVZEEVRLE T, BOPRIUNMGELTVDE. BREDIDNODEREFDFITDTUTE>TLIEE, HERIFKDZ
UohbEE->TLEE L,

BRI DAICTAY RBRZBRUVEVKSRT A BAINSYRAF Y IY— 2D F T, ZOBICYAFVITY—MRT 1 [CEBLTOEVEICUHDRERICEDDTERL
TLEEEL,

FBRERYU A—RRA NER NI hSRAS—IATU—1EE) ZERLTLKEEV.. ATU—ZRIE 1ETERD UTUES EBEDENED. BOLASHTESDDT. 2&(C
BLEOTENML2~BOICHIFTEREITDRIICLTLLEEL,

¥IRT « REDREY — MIBREICHDTKSICLTLEE L,

@ Painting the body

Wash the inside of the body with luke warm water and a mild soap or detergent (such as liquid dishwashing soap) prior to painting. Oil residue or dust
will prevent the paint from adhering to the painting surface, and possibly cause the paint to peel later on. After washing, thoroughly dry the body to
allow the paint to adhere properly.

Before painting, apply the pre-cut masking decals to the window and light areas on the inside of the body. Press down the edges of the masking tape
to prevent paint from seeping through.

Use a spray paint formulated for use on polycarbonate bodies (such as Pactra brand spray paint). Spray several light coats, as evenly as possible. For
best results, allow each coat to dry before spraying the next coat. Avoid spraying thick, heavy coats. This may cause the paint to run, preventing the
paint from looking uniform in color.

Remove the outer protective film from the body after painting has been completed.

[ FavaIVol1sps)

cRT « REIDFREY— ML THSTVET,

OFh—ILZERE—RICTIDIREFT,

@EBEHDHDIFZD LAY NUTTA—ILZEDBICEDEERT,

OMBHNRE 2SS LT DAMRZERD ULEH SMEN FNIEVK S ICAE D TVLEE T,

MTA—IVZEDBRICERZELIAD LTLES ETADA D Y IDRERAICHEDFT,

@ Applying the decals

@ Include the decal backing when cutting out the decals.

@ Remove a small piece of backing from one corner of the decal. Position the decal and press the unbacked portion onto the body.
® Once in position, slowly remove the remaining backing from the decal, and slowly press the decal onto the body.
¥ Applying the decals with the backing completely removed may cause bubbles and/or wrinkles to form.

MBRUTHSTA—ILZEIEDFT %
Apply the decals after painting.

Front

Z4-101
YRAFVIV—b
Masking Decal

Velcro Tape
RIvIT=TIFH5IC
Hy FUTERLET,
Cut the Velcro tape in
half before using.

QRIS HEIRICRT « RAAIICEED FT . @
For the opposite side, apply in the same
manner to the inside of the body.

ZC-105
NIwoTF—7
Velcro Tape

Velcro Tape

CDNR—IJTHERTB/I\—Y
Parts used on this page

Z4-101
NYRFVITI—h
Masking Decal
ZC-YZ-4

YZ-4 FH—)L X1
YZ-4 Decal

ZC-105
NIvIF—T X &1

Velcro Tape (One of each.)




YZ'4 EXpIDdEd ViEW ZC-BH320

ZC-SS33

BM-4820 ~ 30

ZC-BH38

B2-670C

B2-670P

ZC-BH31
B2-670C C-BH310

24-SG87

B2-670C

Z4-630CR
ZC-F312

BB-730-4
24-644 7C-5320

ZS-011NM Y
ﬁC-FBS @/ y ©
2C-8520 (

BB-105-2 Q

Z4-CTP

Z4-8630CR

ZC-A36108B

ZC-206LH 243

ZC-BH36

Z4-201CLC /@ 8 S %
Zcm@
BB-105-2

Z4-302F

BB-105-2
Z2-303I

Z2-503I

ZC-BH312 Z4-303TA

Z4-302F

ZC-BH310

ZC-BH315

ZC-206LLH
ﬂ

Z2-500MGS

Z4-300

BM-206 N ZC-BH315
SD-TB48 (@ S
w

BM-208 ZC-206LH

BB-
/l ZC-BH315

ZS-011NM
09-8
Z4-630CR

ZC-BH312

85-4

N
N
N

ZC-S36

BM-S812R

Z22-548 (F)
Z2-84L (R)

BM-414WA
< ZC-BH312 26-206LH
Z4-300FB4 O) RS ZC-A3610B
B2-009BF lz - & ZC-BH38
ZG-F315 RN
N =
j D) 74-415A
&=

ZG-BH314 s
®—  z4415s
Z2:001B B2-009AR 74-4158

Z4-008F

ZCF36 Z4-01079 0)
: BM-415C

== i .
- )i
BM-413 2 7/

BB-105-2 /Q
BM-414WA BB-105-2
ZC-BH312 SP-011H

B4-011F

BM-N4S




ZC-BH310

oS ZC-BH38

ZC-A36108B

ZC-BH312

ZC-BH325

ZC-BH310

ZC-BH315

Z4-630CR

ZC-206LH

ZC-BH320

BB-1510
ZC-A36208B
Z2-500MGS

BB-1510
Z4-300RU

Z4-300

ZC-BH312

ZC-A3610B
B4-009B

ZC-BH314

Z2-001B

y' B2-009AR §
N % 2C-206LH %)
ZC-A36108B
o

Z4-008RS4

ZC-C25N

B2-010BC
BB-135-2
Z2-0118
SP-011H
Z2-011R6

= ZC-206MH

DRB-206 g%% & i
Z5-55315 %) Q

DRB-206
ZC-BH310 &

ZC-S36

Z4-200

[e o

ZC-F38

ZC-BH38



PARTS LIST

YZ-49

B E e it Z2-008R  YZ-2f U YRTP—L ¥500 %
Z2010R  YZ2F U¥ A=/\—Y)L Y+ 7k (24A) ¥2,.600 %
Z2010RB  YZ-2f U 1=/\—4JL K—> (60. Smm) ¥600 *
*v M Z2011R6  YZ-2f 6mm U¥ mAIl \T ¥980 @
Byz4 YZ 4 ®vk ¥55.500 z2-0118 YZ-2 A 4. 5mm KA )b AR—Y— (28A) ¥350 @
Z2201BA  YZ-2F PILEH AFT7UVY NSV (2fEN) ¥2,200 *
24001 YZ-AF FIVI—/ Ky 7 U—BA K ¥g40 @  Z2:800RF  YZ-2/ Uv YA¥DY (Aifl) ¥2400
24.002 24 PS8 AL S ¥7700 @  Z2:800RS  YZ2F UT YAYIY N AN—Y— (§iA) ¥400 *
Z40025P YZAR 5 F FU—F(L/R) ¥1080 @  Z2B00AW YZ2RUT 7y —IOYREOIA b (6e) ¥710 %
74.003 YZ-4F COH 7 v/i— Fu* ¥1580 @ Z2.300RUW g g’g"fﬁ\zz ey =TP=LvoY R ¥3620 %
Z4-003P  YZ-4R FLIBPw\= FuF Tl—b (HHEHE) ¥980 X 5 300SRF YZ-2 M Ut BRROY b (FI) (RFA—ILBY) ¥2,090 %
Z4-008F  YZ-ARFvh@E JDYVRYA7—L(T5vh) ¥680 ® 5 300SRR YZ-2 M Ut BRIV () (RF4—ILE) ¥1.980 %
Z4-008FG  YZ-4R 70V YR P—L (ALF1T) ¥680 * B4-300B  UAVUYRIwIa//Ui—/BYIYN ¥800 *
Z4-008RS4 YZ-AM Fv MBE UT YZ P—L(S4) ¥6B0 @ bR e bR o) b Y180 %
2401079 ¥Z-AR 70Y bk A=)BIL v T b (79mm K= ¥2800 ® o308 YZ2R PAKS— YvIN (FILSE) ¥200 @
24-010798 g:j ’f’B?MDA; 2 };’f" (78mm) ¥620 @ o s00MGS YZ-2 XS #9077 1=y b (BIH) ¥3600 @
ZA OOl oy S0k 75 () ¥680 % Z2500GM  YZ2 ¥TFIM XYFFYAEY b ¥650 @
24017 YZARIOUN/ UY Y395 59— (AN—H—f) ¥i500 @ 22809 VZER7AKS- TP : ¥a20 @
2 GO SO Sa s 5o Z2.503GH  YZ-2 f #P77M FIU—X (RIFIH) ¥700 @
za017F ) ¥1,380 ® 72518 YZ2R IOV X8 vavs b ¥4,980 @
740176 YZ-AR CGR IOV Yavs 57— (Al YAFZ—LA) ¥1380 x 2SIt YZ2R UP X33 Y3y evh ¥4.980 ®
74018 YZ-AF GO UV Y3y 79— ¥1800 @ 22888 YZ2@ o0vh XSS Y3y YvIhk ¥4g0 ©
24101 YZARFyMEEYZ-4 71 (YAFYTY— M) w2600 @  Z2SEL. YZBRMUY X33 Yavy YwIh ¥480 @
Z4101LW  YZ-4 Fl YZ-4 BERT 1 (RRAFY 59— M) xep00 x  zesesp PR sty hxja_aj_r:jaj)a YrIh ¥1,120 %
Z4118BP  YZ-4F )(wFU— KA~ ¥780 @ N7 PR U X33 Savs SvTh
Z4-118P  YZ-4BCG# /{yFU— TL—h ¥1480 @ Z2-82LD (FSwh FAPEYR A= 195) ¥1.180 %
Z4-118PN  YZ-4R 7ZI=® N\yFU—TJU—hk Fy b ¥920 @ Z2-S3 YZ-2/ "X33" Yawvy OUVIF+v T (0UVI1H) ¥380 @
74200 YZARNVISYY [ RYF—UYY / SIDYH ¥1480 @ 253X YZ-2 P X33" Y3 vom XUVY ¥380 @
(F—Hik—f1) Z2-54AJ YZ2f “X33" vawvy FPYvARFvY b ¥450 @
Z4-201CL  YZ-4 B PILI® &Y5— UV (RPUVY AffT) ¥2,500 * 72545 YZ2f 7OV “X33" ¥3avIRF« (0UVIH) ¥840 @
Z4-201CLC  YZ-AR €Y5—UYT 15— ¥280 @ Z2-s4L YZ-2 R U¥ “X33" YawIkT« (0UVIf) ¥840 @
Z4-201P YZAR PIWERANVOSYT KA ¥380 @ 72-84C YZ-2F "X33" YavshS— (3EES2EN) ¥640 @
Z4-203A YZAR TSR YR IOV b ¥3,000 * z2-s4l YZ-2 /@ “X33" Yavs AVF— AR——(10fEA) ¥300 @
Z4-300 YZ-4R F7v)\—/RO7 YAXI Vb £y b ¥680 @ 72-89 YZ-2 [ "X33" YawITISRAF 4 wI)—Y ¥880 @
74-300FB4  YZ-4 [ Fv MEE FILSE 7OV K TL—X ¥1.100 ®
Z4-300FL4  YZ-4 A v MEE 7IVIR JOY K BRAYOU S ¥2,800 @ B2-009AR Ut POY— YR TP —L EY ¥380 @
Z4-300FS YZ-AR 7IVEH F YAIY DY h AR—H— ¥200 * B2-009BF JOVKNAVF— YAT—4L EY ¥380 @
Z4-300FU  YZ-AR PILEH F Pyi—F—LTIY N (L/R) ¥2200 *  BA00SB  UT AYF— HRT—L B ¥380 ®
ZA-300RFS  YZ-4 A ZILSRRUAYIY RAR—Y—t v b (FIfIA) ¥980 * B2-010RA U+ A=/X—H)L IR ( 1EN) ¥550 @
ZA-300RRS  YZ-4 A ZILSRRUANYIY RAR—Y—t v b (&AIH) ¥1,380 % BM-O10OFAC “C <lip” 7Ok ZZZJL ( 14A) ¥520 @
zagooRy (ZARUT FyN=T=LRIVE ¥740 @ B2-011S 4.5mm RA )L AR—F— (2{BA) ¥700 %
FYARSY hE RU—T1f B2-S4AJ X" Yaws Ver IZYrR N Fu bk (2fEA) ¥320 *
Z4-300SRR  YZ-4 A ZILS®W UV BAIYOV b (#A) (S4 7—LA) ¥2,530 % B2-303IG B-MAX2 B 95774 R P4 RS—Y v Tk (2FN) ¥750 %
Z4-302F  YZ4RTOVh XY RYIR(IST7AMR) ¥860 @ B4-412RH  B-MAX4 IIFd U¥A /\—R 25ty k ¥900 *
Z74-302R YZ-AR UV FY Ry IR (I5T74 bR) ¥860 @ BM-413 JOVk ZFFUVE NTEwUT ¥420 @
Z4-303TA  YZABPILE® bvT v Tk ¥820 @ B-MAX4 MF
74304C  YZ-AR E-5—<OVk ¥3280 x  BAAIBAB 5 sm 257UYs \TEvUT BE) ¥3.800 *
Z4-304LC  YZAR EYI—<IUR L ¥1.800 % YZ-4 / BMAX4
74-291-6 YZ-4 8 70V~ N)U K (97T) ¥980 @ Z4-41310 ZIWER RAFTPUVT NTF+v U7 (10E) ¥4.800 *
74-3096  YZ-4F U¥ ~NUA(103T FO-) ¥980 * . YZ4 /BMAX4E ¥4,800
743098 YZ-4 B Fv B U ~)Uk (103T) viao0 e IS1E0 puamazruvy \TEru7 (1258) *
744158 YZ-4M X57UY5 JOvs (L/R) ¥650 @  B4-413A15 ?Még;?f?uyﬁ/\j‘:wu?usg) ¥3.800 *
Z4-416A  YZ-AF GGHE XFFUVY TL—k (1HA) ¥460 @ GUATAWA  Flmm sy Ry ¥600 ®
24630 g:j: ;E;; ":;: ;;__IJJ__(/fE']J_“J)”_ ¥980 ® 75 415R00 PLSE P NTHYUT (F—1 > 0. 0F) ¥4,200 *
zasson (0T ] ¥620 k  B4-415R05 FILSW UT \TFrUF (h—A> 0.58) ¥3.400 %
RO B4-415R10 7ILZH U \THvUF (h—1> 1.08) ¥3.400 %
Z4-630CR  YZ-4M 2v¥—/U¥ K547 T—U— (FilEs) ¥740 @ oo oiR MR/RS fimlh 59 Ty b Y3800 *
Z4-630F3 Tﬁf :a /7;;1;:954_;;‘“;7#1 777 ¥680 * B250TMR  MR/RS i—IL7 I Ya{~ L/R . ¥1,300 %
Z4630FC  YZ-AR PISR T—U—f@ IS5V (£ 5—WHR) veso x 0090168 MA/RS AWTIR BSAT Ny T (A74IVE) m o
V2A I A o ST B2501GG  MR/RS £P> 7/ AR5 v k ¥200 @
zaszom o ¥880 ®  BD5O0GA  BD/BMAX A ZLSH #1777 YvIh(1ty b 2FA) ¥580 *
Ja6aa VZAF A I AT ST vaso @  B2B03CM  FFFIM XS NSIET &y b ¥1.200 @
24644H  YZ-AR PV AV YTt (\—RPLRAR) w650 x 02806 7T KSATUYT(2HA) . 400 *
JABTS V24 PISE NIk 2 o - (ST V1720 @  B2BO8TS MR/RS ZUR Tryh/F7 XTUV7 ¥700 %
74CTP  YZ-AREYS— FUY3F— KAN ¥ooo @ B2670C  RUwItm Ity K (2HA) ¥640 @
245687  YZ-ARMDP48 87T A/(—#¥ ve00 @  B2E70P  AUwIt= Tk (2H8A) ¥1.100 @
74TSS  YZARFSVEM3ZSUa—ty k(145 120FA) ¥5380 x 026708 AUWIN=ATUYI/Fv R Y20 e
74309C  YZ-AR PLSMFO—T—U—&~IL ity N (UPR) ¥agg0 x  BA670H YY)ty K RLY— ¥680 @
za-412 YZAR RAFESAY— ty b (AkEE) ¥1,800 % BM-670WP WS 2Uy/\—IL—b (2BA) : ¥840 %
74TBS  YZ-AFSUE 5—Uwolltzy k(165 6FA/ LUF) ¥2500 x  Z2670VP  YZR/BNAXZRAYFLATY KUY IU—h ¥1.180 *
75670V Zﬁj;gyf;@ BAYFLATY R FaPILRAU /i~y ¥3.100 %
26YZ4  YZ-ART4B FAl ¥480 @ o = KU -
ZC-S520  YZ4H ¢5.0x¢7.0x0.2mm VL ( 68A) ¥120 @ Z2-670VOP (Yéf’,f,ﬁf?ﬁi’?f;)”‘” AU =0TIV=h ¥1.280 %
*U% 10mm 6T Ov RIY K R—b
ZOBOBLA Ly /281 6.8mm) vaso @ B4-821 20V bk kAL ¥400 @
B4B21W  JOVK A (RI1 ) ¥400 *
Z2-001B  YZ2R 70V h&UT )TV— ¥480 @ B4-827 U AL (4 IO— /H12mm 6 &/\TA) ¥400 @
Z2-001W  YZ2R UAVI ROV /RFARDY b ¥520 @ B4-827W U kAL (kDA k/H12mm 6 B/\TA) ¥400 *

HREOAEROMKE. FPERLEEIIHANDDET . JRMHEHRIGEMEE BHRE) ([COF, RFEMKSEBRICTTERTEV.



B4-011F J0YV k REKRAIL AT (GHE1 2mm) ¥720 @ ZC-BH28TP M2X8 ¥vAy R #vEvS (1.5mm 7<EN) ¥280 @
B4-011R U FXERA L T (S0 1 2mm) ¥720 % ZGC-N4FL FILSH 4mm ARTSVY Fv b (EU—ME 4EA) ¥680 %
ZC-S508 5.0mm AX—4—Y/ (0.05 0.1 0.2mm E) ¥450 %
BM-O10TPC 'C-clip’ 2=/\—HIUE JaA Y hEY ¥380 @ ZC-837 UYOIIYRAR—Y— (B X 7 Twyv—) ¥100 @
SPO1TH  HAILN\T EY (\—R&1T 4FN) ¥420 @ ZC-8350 ®3.1X¢50x05 Vi ¥150 @
BM-206 OvRIVE I5RFA v/~ ¥580 @ ZD-505 3/32 FLyYavR—IL (F IR 24 @A) ¥150 *
BM-206W OwRIYVR IS5 wo/\—Y (H) ¥580 * ZD-BOST  3/32 9VJRFVR—IL (FTM 12 BA) ¥980 *
BM-508 7T PIvZITIFY b ¥280 * ZD-BO5CD  3/32 €53 wok—IL (¥R 128A) ¥1.280 %
BM-S812R #ilE& ‘TvoR" Y3ws vy 7 (2{EA) ¥520 @ ZC-507T 1716 T A—I8+ MR—IL (16 fBA) ¥680 *
B2-S812A FILSE ‘TwoR" vyavy vy ¥920 * ZR200G TSy PUFF ty b (Fry I, 2FA) ¥100 @
FIEXVavoFvyT RUVA “0" UVY/AoUa— 75507 FIR ASAMFUVY By ~ ¥200 *
B2-5812AD - ¥300 *
(8BEA+ZTUa—4K) ZS-GWB TLBLLATO—RIA VYT ¥780 %
BM-S116T (;ézi d;’ﬁf%;’?‘ =28 b ¥400 * ZSGWBN  T<K5<F 70— RO4AY5 (FO—H4AX) ¥780 @
N Sauh e Cm kY ZS-GWBNH FO-Y4X T<5<ATO—RIAVY (NE4F21—F 1) ¥1,200 *
vayy F—)\— < Sy 2 ST
BM-s162T 17 o ¥400 * z2-110 :5713[—/#@\0;}/\“721;—; (ii/ﬂﬂ*/ﬁ) ¥860 *
X" vavy F—— EXRY YT-RW25 g L=y Ny 7=z ¥1,100 %
BM-S152T (F5w5 615 2@ ¥400 % (2 \L—bhHY1X 2(8N)
X" vavy ERRY
BMS182  (S5vs 016 2@ ¥400 *
‘X" vavy EXRY
BMS172 otk 6 1.7 2@RN) ¥400 x
EvoRT? Ya3vsB 7OV~ TV (X—=T)b)
vaseso L IZ0 2 AV IR ¥680 %
EvORY YavIR IOV~ RATUVI (TS5vY)
vase75 1T 2 ¥680 *
EvoiRT? YavoB 70V RTUVY (FLVY)
vas700 17 Z R e ¥680 *
EvORT YavIR 70K RTUVT (LY R)
vasso0 [ IZ7 ZAVIE ¥680 *
EvOR7 YayIR 7OV~ ATUVY (4I0O-)
vass2s 1IN ZAYIR ¥680 *
EvORY YavIR UY 2TUVI (I\=T)
vase7s 1IN 2 e ¥680 *
EvORT? Yav IR UV ZTUVT (T5vD)
vas-1000 Y7 2R ¥680 *
EvoRT? ¥avsR Uv ATUVY (FLVY)
vas1025 [ IZ0M ZAYIR. ¥680 *
EvoR? YavsR Uv ATUVT (FU—)
vas0s0 G IZ 2R ¥680 *
EvoRT7 YavoR IOV~ ATUVS (FLUY)
vs-a760 S YTTL 3 ¥680 *
Evoky Yayol 70Y k TUVY (JU—Y)
vs-a778  SXTTL S ¥680 @
EvoRT? YawsR IOV K ATUVS (VD)
vsAso0  SYUTT S ¥680 *
EvORY Y3vIR IOV~ RATUYY (LY R)
vs-ass0  ZZITT S ¥680 *
EvoR7 Yaysm 7OV~ ATUVS (4I0-)
vs-as7s 22 ITL S ¥B680 *
Evoky Yavom 70Y k AFUVY (I—)UK)
vs-ago0  SYPTY S ¥680 *
EvoRT? ¥3avoB UY RTUVY (FLVY)
vsAl7s VUL S ¥680 %
EvoR? YavsR Uv ATUVT (FU—)
vs-A1200  ZZPTT S ¥680 @
BB-1052 5ox10¢ "PUVY ¥450 @
BB-1050H H.D.5¢x10¢ "PUVY (SWHESAT) ¥650 *
#5x¢ 10 770V Y=LK K—ILRFUVY
D-079 Comn) ¥500 *
#5%0 13 770V Y—LRRFZUVY (2/N)
BB-135T By 415R08/R10 A ¥580 *
BB-1510 100X 150 XPUVY 2@EA ¥600 @
BB-85-4 5¢X8¢ FIAVF—RARTUVY (4EN) ¥980 *
CS-BG 33E FSv JUR (RS MR—ILA) ¥480 *
CS-DG IIE FI7IUR (FITR—IVA) ¥480 *
CS-HDL N FU—R R=ILFT FUR (A IND—5H55) ¥720 %
CS-SLG Y=l JUR (OUVS /HR v ~A) ¥860 *
ZC-TB4BA  45mm FHUE 5— )Ny o)l (2FN) ¥790 *
SD-TB45  45mm §—V/\w o)L (2KA) ¥300 @
ZC-TB4BA  48mm FHVM 5—\w o)L (2FA) ¥790 %
ZC-TB52A  52mm FHVE 5—\v o)L (2FA) ¥980 *
SD-TB52  52mm #—Y/\w &)L (il 4mm 24A) ¥300 @
BM-T16 AVF AR ¥650 *
ZC-T16M  ATO0—RA AVF—RKVY (SF4TL) ¥380 *
AdFy hH® 12m 0O UVY
YS7A (FO/IvoRY3v o) ¥150 ®
YS-6BH FIVIH Y3y ITY R K—)b (\—K3— b 4{8N) ¥580 @
Ys-8BH (7;’\"_5?]13,\’5;)’7 =l ¥580 * K=YUZ D [ @ & | By FOBERREEDET.
2C-105 Ry 55— ¥180 @ ® = BERE A =FTVIY
ZC-206LH AN O FL/F K- (LTS 6 M) Y480 @ i) —wUR NOBREREAERFLD. EVELPHUSEETEA TEOFIBOET.
ZC-206MH 6 &Y Ov RIVK R—IL MY+ X 6 f8A) ¥480 @
ZC-206SH 6 A&yUd Ov RIYK R—JL (S U1 X 6EA) ¥480 @

2015.11

REOLFRUERE. FPERLEEITIHANDDET . RNREHFLNGEEE BikE) ICOE, KFEMKEEEICTTHRETEV.



CIRCUIT

OINDOOR O OUTDOOR

OWET ODRY ODUSTY OOTHER

S ETTING S HELE T Ver0o1] OLOWTRACTION O MED TRACTION O HIGH TRACTION
O SMOOTH O BUMPY O BIUE GROOVE O ASTROTURF
DATE / / O CARPET O WOOD

®CAMBER O+—0 L
— O\ SPRING
m TOE OIN OO0UT g O GREEN (YS-A775)

@®RIDE HEIGHT

O#1 O#2 O#3
O
o] — Ne¥ — 1

" 0z4-2010L
0Z2-201BA

@ CAMBER O+—0

®RIDE HEIGHT SPRING
) O GREEN (YS-A1200)

BLACK x_____

BROWN X___

! O#1 0#2 0#3
OSA/S-T3-82 f o
0Z2-300RF/Z4-300SRR - OmEmm O a===

€0 B P EP L) =
€

= O
o 0 1-H3) 2-H4) €]
RF RFIO (o o (oo o
@O H1 0 1-H3) 3
£ Q LH

o BLACK X
BROWN X____

OBonded
OSintered

© Spur T ./ Pinion 1 2.6
o

O Racing Performer X Series
O

REAR

mm  TIRE TIRE
INSERTS INSERTS ©
m WHEELS WHEELS ©

COMMENT




CIRCUIT

OINDOOR O OUTDOOR

OWET ODRY ODUSTY OOTHER

S ETTING S HELE T Ver0o1] OLOWTRACTION O MED TRACTION O HIGH TRACTION
O SMOOTH O BUMPY O BIUE GROOVE O ASTROTURF
DATE / / O CARPET O WOOD

®CAMBER O+—0 L
— O\ SPRING
m TOE OIN OO0UT g O GREEN (YS-A775)

@®RIDE HEIGHT

O#1 O#2 O#3
O
o] — Ne¥ — 1

" 0z4-2010L
0Z2-201BA

@ CAMBER O+—0

®RIDE HEIGHT SPRING
) O GREEN (YS-A1200)

BLACK x_____

BROWN X___

! O#1 0#2 0#3
OSA/S-T3-82 f o
0Z2-300RF/Z4-300SRR - OmEmm O a===

€0 B P EP L) =
€

= O
o 0 1-H3) 2-H4) €]
RF RFIO (o o (oo o
@O H1 0 1-H3) 3
£ Q LH

o BLACK X
BROWN X____

OBonded
OSintered

© Spur T ./ Pinion 1 2.6
o

O Racing Performer X Series
O

REAR

mm  TIRE TIRE
INSERTS INSERTS ©
m WHEELS WHEELS ©

COMMENT




AS A MANUFACTURER OF WORLD CHAMPIONSHIP WINNING CARS,

YOKOMO WILL CONTINUE TO PROVIDE THE BEST AVAILABLE TECHNOLOGY TO R/C ENTHUSIASTS ALL OVER THE WORLD.
ENJOY THIS PRODUCT KNOWING THAT YOU ARE DRIVING ONE OF THE BEST HANDLING R/C CARS EVER DESIGNED.

RCIJMODEL{CARS
S[IODELORRS

57D TJS5 > K YOKOMO

IIERFFHEKXA R/C H— (SYFTY bO—ILA—) OFFIX—H—TY, ZORMIE. 2AFEFIE. 2AKEFHE. I—0O v/ GEFIE.
ZUT R/C h—L—ADERIETHDIHFEFIEL—ATHER, 570 R/C A—<Z7ICERATNTLET,

HA2tt AT T 120-0005 FRFPEILXEHE 5-23-7 TEL 03-5613-7553 FAX 03-5613-7552
BRSO S~ 1285 - 130~ 178 (REEERA~S)



